MANN HOLZMANN MASCHINEN GmbH

N MASCHINEN
I Marktplatz 4
4170 Haslach an der MUhl | AUSTRIA
o +43 (0) 7289 71562-0 | FAX 7289 71562-4
: / info@holzmann-maschinen.at | www.holzmann-maschinen.at
®

CZ NAVOD NA OBSLUHU KMENOVA PASOVA PILA

Preklad / Translation
EN USER MANUAL HEAD BANDSAW

BBS 350 C€

Vydani: 12.11.2018 - Revize - 00 - RaR - CZ/EN




MANN

-

(o)
X

MASCHINEN

/.

1 OBSAH /INDEX
1 OBSAH /INDEX
2 BEZPECNOSTNI SYMBOLY / SAFETY SIGNS

3 TECHNIKA / TECHNICS

3.1 Soucast dodavky / delivery content .......cccvvmviimiinmirnnne s snnnss
3.2 Komponenty / components .....ccccvirimiri i i s nesnesna s sna s snanas

3.3 Technické Gdaje / technical details .....c.ocvcvimiiimicinie s n s e ness

4 PREDMLUVA

6 BEZPECNOST

6.1 UCEI POUZItH uvvvrrrrrrrrremnnnsssssssssrersssnnsssssssssssremsssnnsnssssssssseeessssnnnnns
6.1.1 TechniCK@ OMEZENI.. ... i e aas
6.1.2 Zakazané pouziti / Nebezpecné pouzZiti ......ocvvvviviviivinieviineinnnns

6.2 Pozadavky na obsluhU........ccciiiiiimiiimiin s s s s s s n e
6.3 BezpecCnostni PrvKy .iciiciererreisimsrarermsmssssmsrarassssssssssasassssssssnsasass
6.4 VSeobecné bezpecnostni POKYNY ....ccccvrimirmiersnsersnsessnsessnsesnsnss

6.5 VYStrahy .cciiiiirereieininrs s s sasssss s sasasassssssssssasasasassnsnsnsass

7 TRANSPORT

8 MONTAZ

8.1 SoucCast dOdAVKY ..uuvurererminimsmsrarereresssmsrararassssssssssasassssssssnsasasasnnes

8.2 UKONY PFIPraVy cieeeeeeeessiiisiiirmesssnsssssssssimmmmsssnsssssssssssimmmessnnsssssssns
S R o = Tl 0 1Y =) <
T - Y < =T

8.3 Sestaveni StrojJe ....cicrrereieirirrrrereisrrs s nnan

9 PROVOZ

9.1 Kontroly pred spusSténim ......ccicvcveimimimrrrmsissmsrsrarsessssssssasasasanes

9.2 PrOVOZ....cccsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnnsnnnnnnnnn

10 CISTENI, UDRZBA, SKLADOVANI, LIKVIDACE

0 R o] = -1 PP
o T 1 1
10.2.1 Nastaveni NapnuUti FEMENE.....ivii i reens
10.2.2 Nastaveni chodu pilového pasu ..........cccceiviiiiiiiiiiiiiiiiieeen,
10.2.3 Nastaveni vedeni pilového PasuU ........cccvviiiiiiiiiiiiiiiiceean,
10.2.4 Sefizeni napnuti pilového PAsU........ccciviiiiiiiiiiiiiiiieceeeee,

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at

BBS 350



MANN

N
-
o
==

MASCHINEN

/.

10.2.5 VYMENA PIlOVENO PASU .vuviviiiiii i ne e eens
00 RV A o o V=Y o = T 1 o 4 =Y o T
10.2.2  PlAN UdrZby oineiiiie i et aas

10.3 (Y =X Lo 377 1 2 1 T
10.4 LiKVidAC@.suiruneemrrsnssnnnnnnssnsssnnnnnssssssannnnnssssssnnnsnssssssnnnnnnsssnsnnnnnnns

11 ODSTRANOVANI ZAVAD

12 PREFACE (EN)

13 SAFETY

13.1 Intended use of the machine ...ccciiiiciiis i rre s rr s v r e

13.1.1 Technical ReStrictions .....cciiiiiiiiiii e

13.1.2 Prohibited Use / Forseeable MiSUSE......ccovviiiiiiiiiiiiiiiiiiiineeennns
13.2 User Qualification ....c.cvcviirmirmirmirssserass s s s sassasansass
13.3 Safety DeVICEeS ...ivuiiiiiiii i rsrs s sr s r s r s r s ns s n s nnnanannnns
13.4 Safety instructions.......ccciciiiriiiriieraiers s s s nans
13.5 Hazard Warnings ...ccuveivrimiemmesr s s s ssasssasssasssasssnnsnnnnns

14 TRANSPORT

15 ASSEMBLY

15.1 Check scope of deliVery ..iccvcverrrrmrammanmsassessnssessessassassassansannnns
15.1 Preparatory activities ........ccccveiiiirisni i i e e e e

15.1.1 Workplace requirements ......ccooviiiiiiiiiiiiii e
15.2 Machine assembly.......c.ccciiiiiiinisris i e e

16 OPERATION

16.1 Hand bandsaw set-up procedure .........ccvcrvrimrimrieriesnessnsansnnaas

16.2 L0 1= of- o o

17 OPERATION

18 CLEANING, MAINTENANCE, STORAGE, DISPOSAL

18.1 ] 1= T T o T «

18.2 MaintenNanNCe . .cuviieiiii i s s s nas
18.2.1 Adjusting belt tension ..o
18.2.2 Adjusting blade tracking........cocoviiiiiiiiiiiii
18.2.3 Adjusting blade guidance ..........coooiiiiiiii e
18.2.4 Adjusting blade tension.........ccoviiiiiiiiii
18.2.5 Changingthe blade .......ccoiiiiiiii
18.2.1 Changing the V-Belt ......ccoiiiiii e

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at

BBS 350



MANN

NMASCHINEN
o/
- = /®
18.2.2 MaintenanCe Plan cuuiiiii i e 30
18.3 1] o - T e = S 30
18.4 D T o o3 | 31
19 TROUBLESHOOTING 31
20 PLAN ZAPOJENI / WIRING DIAGRAM 32
21 NAHRADNI DILY / SPARE PARTS 32
21.1 Objednavky nahradnich dilli / spare parts order .......cccevmvmvmverrrrnnsnsesasens 32
21.2 Rozpadovy vykres / explosion drawing ...cccccveisirarerereseissmsraresassssssssarasasnssnnas 33
22 PROHLASENI O SHODE / CERTIFICATE OF CONFORMITY 38
23 ZARUCNI PODMINKY 39
24 GUARANTEE TERMS (EN) 40
26 SLEDOVANI VYROBKU 41
PRODUCT MONITORING 41
HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at m

BBS 350



MANN

N
O
T

MASCHINEN

4

2 BEZPECNOSTNI SYMBOLY / SAFETY SIGNS

Ccz

Ce.

D:i] EN

cz

cz

DO -

cz

cz

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at

BEZPECNOSTNI SYMBOLY
VYZNAM

SAFETY SIGNS
DEFINITION OF SYMBOLS

CE-SHODA: Tento vyrobek odpovida smérnicim ES
EC-CONFORM: This product complies with EC-directives

PRECTETE SI TENTO NAVOD! Pfeltéte si fadné ndvod na obsluhu a Udrzbu
Vaseho stroje a dobre se seznamte s ovladacimi prvky stroje, aby byl tento
fadné obsluhovan a predeslo se ke Skodam na stroji a zranénim osob.

READ THE MANUAL! Read the user and maintenance manual carefully and
get familiar with the controls in order to use the machine correctly and to avoid
injuries and machine defects.

VYSTRAHAl DbeJte bezpecnostnich symboluI Nedodrzovani predpist

a pokynu mize vést k t&Zkym poran&nim osob nebo dokonce smrtelnym
Grazdm.

ATTENTION! Ignoring the safety signs and warnings applied on the
machine as well as ignoring the security and operating instructions can
cause serious injuries and even lead to death.

Vseobecny pokyn
General note

Pouzivejte ochranné prostiedky!

Protective clothing!

Pouze vyskolena obsluha!

Only trained staff!

Pred provadénim Gdrzby a prestavkami vypnéte stroj
a odpojte zastrcku ze zasuvky!

Stop and pull out the power plug before any break and engine
maintenance!

Nebezpecné elektrické napéti!

High voltage!

Vystraha pfed Feznymi zranénimi!

Warning about cut injuries!

Vystraha pied pohyblivymi ¢astmi!

Warning of rotating parts!

Dodrzujte bezpecnou vzdalenost!

Keep safety distance!

BBS 350



BBS 350

blade tension

1 | Nadrzka chladici kapaliny / coolant tank 7 | Vedeni pilového pasu / saw blade
guidance

2 | Nouzové zastaveni / EMERGENCY-switch | 8 | Kolejnice / track

3 | Rukojet ovladani / operation handle 9 | Patky / legs

4 | Hlavni vypinac / ON-OFF-switch 10 | Podpora kmene / log supports

5 | Nastaveni vysky / height adjustment 11 | Podpora kmene / log supports

6 | Paka napnuti pilového pasu / lever saw 12 | Pilovy pas / saw blade

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at

BBS 350



N
-
o
==

MASCHINEN

4

3.3 Technické udaje / technical details

BBS 350
Napéti / Voltage: 400V /3p / 50Hz
Vykon motoru kolo pohonu / Motor power bandwheel: 2,2kW
Max. primé&r kmene / Max. log diameter: @ 360 mm
Max. rozevieni mezi voditky / Max. board width: 350 mm
Min. zdvih pilového pasu (zakladni poloha) / 50 mm
Min. blade height (basic position):
Max. hloubka fezu / Max. depth of cut: 210 mm
Délka rfezu (zakladni provedeni) / Max. log length (standard model): 2,5m
Prodlouzeni trati / track section: (opce / optional) 1,5m
Max. rychlost posuvu / max. feed speed: rucni / manual
Rozmér obézného kola / bandwheel size: @ 350 / 24 mm
Rozmér pilového pasu / sawblade size: 2750x19x0,9 mm
Tloustka Fezu / kerf thickness: 1,5-2,2 mm
Rychlost pilového pasu / sawblade speed: 14 m/s
Hmotnost / weight: 170 kg

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at

BBS 350



MANN

-

(o)
X

MASCHINEN

/.

4 PREDMLUVA
Vazeny zakazniku!

Tento ndvod na obsluhu obsahuje dlleZité informace a upozornéni k manipulaci a provozu
kmenové pasové pily BBS350.

Obchodni oznaceni vyrobku uvedené na obalu bude pro ucel tohoto navodu zkraceno na ,stroj".

Tento navod na obsluhu je nedilnou soucasti stroje a musi byt u néj uchovan
D:i:l pro pripadné pozdéjsi pouziti. Pokud stroj predavate tfeti osobé, vzdy navod prilozte!

Zvlastni pozornost vénujte kapitole Bezpecnost!

Z dlvodu neustalého vyvoje nasich produktd se mohou vyobrazeni nebo obsah tohoto navodu
mirné lisit od skutecnosti. V pripadé zjisténi nedostatku této dokumentace nas o téchto laskavé
informujte.

Technické zmény vyhrazeny!

Po dodani zkontrolujte bezodkladné stav zbozi a v pFipadé neshod a poskozeni
zaznamenejte tyto okamzité do prepravniho listu!

Skody zpasobené pFepravou musi byt nahlaseny primo u nas nejpozdéji do 24 hodin
od dodani. Na pozdéjsi reklamace nebude brat spolecnost Holzmann zietel.

Autorské pravo
© 2018

Tato dokumentace je chranéna autorskym pravem. Z toho vyplyvajici Ustavni prava zUstavaji
nedotCena! Pretisk dokumentace, preklad, pouziti fotografii a vyobrazeni budou trestné stihana.

Misto soudu je ve spravnim Uzemi Linz nebo pfislusny soud pro 4170 Haslach.

Kontakt na sluzby zakaznikiim

HOLZMANN MASCHINEN

4170 Haslach, Marktplatz 4
AUSTRIA

Tel +43 7289 71562 Dw 0
Fax +43 7289 71562 Dw 4

info@holzmann-maschinen.at

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at
BBS 350




MANN

-

(o)
X

MASCHINEN

/.

6 BEZPECNOST

Tato ¢ast obsahuje informace a dlleZité pokyny k bezpe¢nému uvedeni do provozu a manipulaci
se strojem.

Pro vasi bezpecnost si pred uvedenim do provozu pozorné prectéte tento navod
k obsluze. To vam umozni bezpecné manipulovat se strojem, ¢imz zabranite
nedorozumeénim a zranéni osob a Skodam na majetku. Dodrzujte také symboly
a piktogramy pouzité na stroji, jakoz i bezpeCnostni a vystrazna upozornéni!

6.1 Ucel pouziti

Stroj je urceny vyhradné pro nasledujici pouziti:

Rezani kmen( strom{ v rémci danych technickych limitd stroje.

Za Skody a zranéni zpiisobena jinym nez ke svému ucelu uréenému pouziti stroje
nenese spolecnost HOLZMANN-MASCHINEN jakoukoliv odpovédnost nebo zaruku.

6.1.1 Technicka omezeni

Stroj je urcen pro pouziti za nasledujicich podminek prostfedi:

Rel. vlhkost: max. 65 %
Teplota (provoz) +5° C az +40° C
Teplota (skladovani, transport) -20° C az +55° C

6.1.2 Zakazané pouziti / Nebezpecné pouziti
- Obsluha stroje bez odpovidajici fyzické a dusevni zdatnosti
- Obsluha stroje bez znalosti ndvodu k obsluze
- Zmény na konstrukci stroje
- Provoz stroje v prostfedi s nebezpecim vybuchu
- Provoz stroje mimo limity uvedené v tomto navodu k obsluze
- Odstranéni bezpec¢nostniho znaceni ze stroje
- Ménit, jakkoli obchazet nebo deaktivovat bezpecnostni prvky stroje

Nespravné pouziti stroje nebo nedodrzeni polgynﬁ a instrukci uvedeon)'/ch v tomto navodu
k obsluze ma za nasledek ztratu vSech naroku na zaruku a Skody vuci spole¢nosti Holzmann
Maschinen GmbH.

6.2 Pozadavky na obsluhu

Pozadavky na obsluhu stroje jsou fyzicka a dudevni zpUsobilost, jakoZ i znalost a pochopeni
navodu k obsluze.

Méjte na paméti, Ze mistni zakony a predpisy mohou stanovit minimalni vék obsluhy
a omezit tak pouzivani tohoto stroje!

Pred zahajenim praci na stroji si nasadte osobni ochranné pomdcky.

Prace na elektrickych komponentech nebo provoznich zafizenich smi provadét pouze
kvalifikovany elektrikaF nebo musi byt provadény pod vedenim kvalifikovaného
elektrikare.

6.3 Bezpecnostni prvky

Stroj je vybaven nasledujicimi bezpecnostnimi zafizenimi:

e Tladitko nouzového zastaveni pro okamzité zastaveni stroje
v pfipad& nebezpeénych pohybd.

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at m
BBS 350




MANN

-

(o)
X

MASCHINEN

/.

6.4 Vseobecné bezpecnostni pokyny
Aby se predeslo porucham, poskozeni a zdravotnim potizim, je tfeba pfi praci se strojem, kromé
obecnych pravidel pro bezpecnou praci, vzit v Uvahu zejména nasledujici body:

Jako misto instalace vyberte rovny, neklouzavy povrch bez rizika vibraci.

Ujistéte se, ze je kolem stroje dostatek mista!

Zajistoéte na pracovisti dostatecné svételné podminky, aby se zabranilo stroboskopickym

efektum!

Pouzivejte pouze vhodné nastroje bez trhlin a jinych vad (napf. deformaci).

Pfed zapnutim stroje z néj odstrante sefizovaci nastroje.

Udrzujte oblast kolem stroje volnou od prekazek (napf. prach, tfisky apod.).

Nikdy nenechavejte bézici stroj bez dozoru.

Stroj smi obsluhovat, udrzovat nebo opravovat pouze osoby, které jsou s nim obeznameny

a jsou pouceny o nebezpecich, ktera mohou vzniknout pfi praci.

e Zajistéte, aby neopravnéné osoby udrzovaly bezpecnou vzdalenost od zafizeni, a zejména
aby byly déti mimo dosah stroje.

¢ Noste vhodny pracovni odév (ochrana oci, ochrana sluchu, rukavice, maska proti prachu,
bezpecnostni pracovni obuv), ktery je dostatecné priléhavy - nikdy nenoste volny odéy,
kravaty, Sperky apod. - nebezpedi zachyceni!

Dlouhé vlasy skryjte pod sitku na vlasy.

Neodstranujte ulomky a hobliny ru¢né!

Vyhnéte se praci na stroji v pripadé Gnavy, nedostatku koncentrace nebo pod vlivem [ékd,
alkoholu nebo drog!

¢ Nepouzivejte stroj v mistech, kde vypary barev, rozpoustédel nebo hoflavych kapalin

predstavuji potencidlni nebezpecdi (nebezpedi pozaru nebo vybuchu)!

Nekufte v blizkosti stroje (nebezpeci pozaru)!

Ujistéte se, Ze je stroj uzemnén.

Pouzivejte pouze vhodné prodluzovaci kabely.

Pfed cisténim, udrzbou nebo opravami stroj vzdy odpojte od sité a zajistéte proti

neumysinému spusténi.

e Pred a po pouziti stroje zkontrolujte vzdy jeho stav a nikdy ho nespoustéjte drive, nez
kontrolu provedete. Béhem inspekce vénujte zvySenou pozornost pripojkam, bezpe¢nostnim
zafizenim a bezpecnostnim znackam.

e Namisto rukou nebo misto pomoci jiné osoby zajistéte kmeny upinacim pfipravkem se
Sroubovym uzavérem. Toto bezpecnostni opatieni umozfiuje spravny provoz nastroje obéma
rukama.

e Pfi manipulaci s navinutymi pilovymi listy dbejte na to, aby se nekontrolovatelné nerozvijely,
a zabranilo se tak nebezpedi zranéni..

6.5 Vystrahy

Navzdory sprdvnému pouziti zUstavaji uréitd zbytkova rizika. Vzhledem k povaze a konstrukci
stroje mohou nastat nebezpecné situace, které jsou v této pfirucce uvedeny:

Takto oznacené bezpecnostni upozornéni signalizuje bezprostfedné nebezpecnou
situaci, ktera, pokud se ji nevyvarujete, bude mit za nasledek smrt nebo vazné
zranéni.

VYSTRAHA

Takto oznacené bezpecnostni upozornéni signalizuje potencialné nebezpecnou situaci,
r .7 O v o - 7 v r v e
ktera, pokud se ji nevyhnete, muze zpusobit smrt nebo vazné zranéni.

POZOR

Takto oznacené bezpecnostni upozornéni signalizuje potencialné nebezpecnou situaci,
s .7 O v ’ r Vs v e
ktera, pokud se ji nevyhnete, muze mit za nasledek mensi zranéeni.

> BB

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at m
BBS 350




UPOZORNENI

Bezpeé&nostni upozornéni oznacené timto zptisobem signalizuje potencialné

v - . s O v s v rd . s . .
nebezpecnou situaci, ktera muze vest k poskozeni majetku, pokud se takové situaci
nevyvarujete.

Bez ohledu na vSechny bezpe(“:nostonl' predpisy zUstava Va$ zdravy rozum a Vase odpovidajici
technicka zdatnost / vzdélani nejdulezitéjsim bezpecnostnim faktorem pfi bezchybném provozu
stroje. Bezpecna prace zavisi predevsim na Vas!

7 TRANSPORT

vazaci prostfedky na dostatecnou nosnost a bezvadny stav. Bfemeno peclivé

PoékozenéB zvedaky nebo zvedaci zarizeni a vazaci prostfedky o nedostate¢né nosnosti
Aﬁ mohou zpusobit vazna zranéni nebo dokonce smrt. Vzdy kontrolujte zvedaci zarizeni a
upevnéte. Nikdy nez(stavejte pod zavéSenym bfemenem!

PFipevnéte zvedaci zafizeni k dodanym komponentlim a dbejte na vyvéaZené rozlozeni hmotnosti.

8 MONTAZ

8.1 Soucast dodavky

Stroj ihned po dodani zkontrolujte, zda nedoslo k poskozeni béhem prepravy a zda-li nechybi
néjaké dily.

8.2  Ukony pFipravy
8.2.1 Pracovisteé

Vyberte pro stroj vhodné misto na rovné betonové podlaze.

Zvolené misto musi zarucit pripojeni k elektrické siti a pohodlnou manipulaci s obrobky. Musi byt
k dispozici prostor pro zafizeni pro manipulaci s tézkymi obrobky. Zkontrolujte nosnost podlahy.
Vezmeéte v Uvahu, Ze stroj musi byt na vSech opérnych patkach vyrovnan a podepfen soucasné

Kolem stroje musi byt zajiSténa bezpecnostni zona.

Bezpecnostni z6na musi zarucit kolem stroje volny prostor - 2,5 m. Tam musi byt
omezen prFistup neopravnénym osobam. V bezpecnostni zoné se nesmi nachazet
zadné prekazky. Podlaha musi byt rovna, aby se zabranilo zakopnuti. Oploceni celé
bezpecnostni zony pletivem proved’te nasledovné:

- Pletivo;
-Vyskalaz1,2m;
- Vzdalenost mezi sloupky 2 - 3 m;

- Dveie musi byt uzamykatelné visacim zamkem. Klice musi byt uchovany u obsluhy
a servisniho technika

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at m
BBS 350




MASCHINEN

3
IS

8.2.2 Zaklad

Stroj nepotfebuje speciadlni zaklad - stadi pouze rovna a pevna betonova podlaha.

Postavena draha musi byt nahrubo vyrovnana.

8.3 Sestaveni stroje

Hlava pily je pfedmontovana, pro montaz stroje jsou nezbytné nasledujici kroky.

1. Sestaveni kolejnic

Namontujte jednotlivé kolejnice a zajistéte je
pomoci dodanych matic a roubd. Je dllezité,
abyste Srouby v této fazi aplné nedotahovali. To se
provede poté, co bude hlava namontovana a
projede se s ni po draze.

Je idedlni namontovat kolejnice na pevny a rovny
povrch. Nivela¢ni patky upevnéte do vysky cca 10
cm.

To umozni snadné odstranéni prachu a pilin z
prostoru pod kolejnicemi a vyskové nastaveni
podpér blok{, jakoZ i snazsi vyrovnani pojezdové
drahy.

Pfipevnéte pricniky kolejnic k profilu "L" pomoci
dodanych $roubd a matic.

Spojovaci deska se pouziva ve spoji pro spojeni
obou oddild dohromady.

Srouby se plné dotahnou pouze tehdy, kdyzZ se
sestava hlavy volné posouva po kolejnicich a ma
spravny rozchod kol

Na konci kolejnic jesté namontujte a utahnéte
dorazy pojezdu (celkem 4 ks)

UPOZORNENI

Ujistéte se, Ze kolejnice jsou

0 rovnobézné a dobfe vyrovnané.
Srouby dotahujte pouze po nasazeni

a uplném kontrole pojezdovych
vlastnosti pily.

2. Montaz drzakd kmeni na kolejnice

Pfipojte drzdky kmenl podle obrazku a pouZijte
vodéodolné mazivo na rukojeti se zavitem a "T"
Uchyt.

Pripevnéte drzaky k pojezdové kolejnici pomoci
dodanych &roubl a podlozek. Drzaky mohou byt
namontovany v riznych polohach podél kolejnice.
Ujistéte se, ze kmen stromu, ktery ma byt rezan,
mGze byt vzdy bezpedné upevnén.

Poté nasadte podpéry do pri¢nych nosnik{ kolejnic
a zajistéte je pomoci Uchytd "T". Zavity , T -UGchytl
by mély byt nakonzervovany vodéodolnym
mazivem.

HOLZMANN MASCHINEN GmbH

www.holzmann-maschinen.at

BBS 350




3. Montaz nadrze chladiva

4. Montaz ovladaci rukojeti

5. Montaz hlavniho vypinace

6. Nasadte pilovou hlavu na kolejnici a provedte
findlni sefizeni tak, abyste zajistili
rovnobéznost a spravnou vysku kolejnic.
Poté utadhnéte Srouby.

7. Pri¢ny stabilizator namontujte vlevo a vpravo
na pilovou hlavu.

8. Zkontrolujte vzdalenost pilového kotouce.
Pokud neni shodné vlevo a vpravo, musi byt
dodatecné nastaveno na rukojeti.

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at m
BBS 350




9.1 Kontroly pired spusténim

A Stroj musi byt bez napéti a odpojeny od sité.

1. Kontrola napnuti femene:
Kontrola napnuti femene se provede
manualné. Pokud Ize Femen po stlaceni
prohnout o vice nez 10 cm, je nutné provést
jeho napnuti.

2. Kontrola chodu pilového pasu

3. Kontrola + sefizeni vedeni pilového pasu

POZOR

Posunte vedeni piIovéhoopésu pres
pilovy kotouc tak, aby zustala volna

pouze pozadovana Sirka rezu.

4. Kontrola napnuti pilového pasu
Spravné nastaveni napnuti pilového pasu je
provedno tehdy, kdyZz nem{ze byt pilovy pas
uprostied ohnuty ru¢né o vice nez 3-6 cm.

5. Zkontrolujte nadrz chladici kapaliny a v
pripadé potreby doplrite

POKYN

Jako chladici kapalinu pouzivejte pouze
vodu s jemnym cisticim prostifedkem

(mydlovou vodou, mycim prostifedkem).

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at m

BBS 350



¢ Kmen stromu polozte a pomoci instalovanych
drzakd kmene zajistéte.

¢ Stisknéte tlacitko ZAPNUTO.

o VyCkejte, dokud pilovy kotou¢ nedosahne max.
rychlosti.

e Zapnéte chlazeni.

e Nastavte vysku fezu.

¢ Hlavu pilového pasu posunujte pomalu po
kolejnicich.

e Po ukonceni rfezani stroj vypnéte tlacitkem
VYPNUTO.

, UDRZBA, SKLADOVANI, LIKVIDACE

UPOZORNENI

Nespravné Cistici prostfredky mohou napadnout lak stroje. Nepouzivejte rozpoustédla,
nitroredidla ani jiné Cistici prostredky, které by mohly poskodit lak stroje. Dodrzujte
pokyny vyrobce Cisticiho prostredku!

b
o
@)
=l
W<
-]
i<
2
L N

Pripravte povrchy stroje a namazte jeho neosetfené Casti mazacim olejem bez kyselin

a rozpoustédel.

Pravidelné Cisténi je tedy predpokladem pro bezpecny provoz stroje a jeho dlouhou Zivotnost.
Proto stroj po kazdém pouziti Fadné vycistéte, nejméné vsak jednou tydné.

10.2 Udrzba

Nebezpeéioﬁrazu elektrickym napétim! Manipulace se strojem pfi pfimém
napajeni muze mit za nasledek vazné zranéni nebo smrt. Pfed provadénim jakychkoli
A udrzbarskych a opravarenskych praci stroj vZzdy odpojte od sité a zajistéte jej proti
neumysinému spusténi!
Stroj je v zasadé& bezudrzbovy a pouze nékolik dild vyZaduje Gdrzbu. Bez ohledu na to musi byt
okamzité odstranény veskeré poruchy nebo zavady, které mohou ovlivnit bezpecnost uzivatele!
e Pred kazdym pouzitim zkontrolujte bezvadny stav bezpecnostnich zafizeni.
e Kontrolujte pfipojeni alespon jednou tydné, aby bylo zajiSténo pevné spojeni.
e Pravidelné kontrolujte, zda jsou vystrazné a bezpecnostni Stitky stroje v perfektnim
a Citelném stavu.

10.2.1 Nastaveni napnuti Ffemene

Povolte 4 matice na motoru.

Potom Ize pomoci obou $roubl presouvat
motor a v zavislosti na sméru lze korigovat
napnuti femene. Po dosazeni spravného
napnuti femene 4 matice na motoru znovu
utahnéte.

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at m
BBS 350




MANN
N MASCHINEN

-
o
==

/.

Rechte Seite

i 'i Rearward direction
I _
w.

»
o)
5
£

2
Forward direction o)

Horisntal Insice Nut

\ o

Vzdalenost pilového kotouce musi byt shodna s
obéZznym kolem na obou stranach. Pokud tomu
tak neni, je tfeba provést nasledujici nastaveni.

1. Odstrante vedeni pilového kotouce,
abyste se vyhnuli jakémukoli vlivu

2. Povolte napnuti pilového pasu

3. Nastaveni pravé strany
Povolte Sroub. Sefizovacim Sroubem lze
nyni ménit Ghel obézného kola. Pro pohyb
pilového pasu na obézném kole dozadu
otocte tento Sroub ve sméru hodinovych
rucicek. Alternativné by otaceni Sroubu
proti sméru hodinovych rucicek prinutilo
pilovy pas k vétsSimu pohybu dopfedu na
obézné kolo.

4. Nastaveni levé strany
Uvolnéte svislé $rouby o pdl otacky, coz
uvolni upinaci silu na hrideli obézného
kola.
Posuv pily dopfedu:
Drzte pevné vodorovny Sroub (naradim)
a povolte vnéjsi vodorovnou matici
o polovinu otacky. Pak otocte horizontalni
Sroub o polovinu otacky ve sméru
hodinovych rucicek.
Posuv pily dozadu:
Drzte pevné vodorovny Sroub (naradim)
a povolte vnéjsi vodorovnou matici
o polovinu otacky.
Pak otocte horizontalni vnitfni matici
o polovinu otacky ve sméru hodinovych
rucicek.
Poté znovu utdhnéte svislé Srouby.
Znovu provedte napnuti pilového pasu
a zkontrolujte jeho chod, v pfipadé
odchylky opakujte znovu vysSe uvedené
kroky.

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at

BBS 350



Nastavte rolny veg:leni pilového pasu tak, aby
byla vzdalenost vuci pilovému pasem na Sitku
papiru.

Provedte to tak, ze povolite Srouby a nastavite
rolny, pak srouby znovu utahnete.

Spravné nastaveni napnuti pilového pasu je
realizovano tehdy, pokud Ize ru¢né prohnout
pilovy pas uprostifed o ne vice nez 3-6 cm.

Pro zvyseni napnuti pilového pasu otocte paku
pro napnuti pilového pasu ve sméru hodinovych
rucicek.

POKYN

Zajistéte, aby byl nastavovaci Sroub
chodu pilového pasu ve vyrezu, jak
je zobrazeno na obrazku.

o 1

Povolte Srouby a odstrante voditka. Poté
snizte napnuti pilového pasu a pilovy pas
sundejte. Poté vloZte novy pilovy pas a znovu
nainstalujte voditka. Provedte poZzadovana
nastaveni pilového pasu, jak je popsano vyse.

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at

Strana 17

BBS 350



Povolte Srouby na motoru, snizte napnuti
femene pomoci Sroubu, pak je mozné pasy
vymeénit. Poté provedte spravné nastaveni
napnuti femene.

10.2.2 Plan Gdrzby

Typ a stupen opotiebeni stroje do zna¢né miry zavisi na provozm’gh podminkach. Nasledujici
intervaly Udrzby plati pro pouZiti stroje v ramci stanovenych limitu:

Komponenta Aktivita

Interval

.. vy s Kontrola opotfebeni, v pfipadé potfeby
Lozisko obézneho kola vymeéna

Pfed kazdym .. ., ] ¥ [ Finada ¥
pouiitl'»nl'l LoZisko vedeni pilového pasu Kontrola opotfebeni, v pripade 55;22;

Srouby drzakd kmene Namazat tukem

10.3 Skladovani

UPOZORNENI

Nespravné skladovani mize poskodit a zcela znicit ddlezité komponenty. Zabalené
nebo vybalené ¢asti skladujte pouze za stanovenych podminek prostredi.

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at Strana 18
BBS 350




11 ODSTRANOVANI ZAVAD

Dodrzujte narodni predpisy pro likvidaci odpadu. Nikdy neprovadéjte likvidaci
stroje, jeho soudasti ani provoznich prostfedkl vyhozenim do komunalniho
odpadu. Kontaktujte mistni organy pro ziskani informaci o spravné likvidaci

a dostupnych moznostech likvidace odpadu. Pokud si u vaseho obchodnika
zakoupite novy nebo podobny stroj, je tento povinen stary stroj od vas
bezplatné prevzit k odborné likvidaci.

VYSTRAHA

Nebezpeci Grazu elektrickym napétim! Manipulace se strojem pri pfimém
napajeni mize mit za nasledek vazné zranéni nebo smrt. Pfed provadénim jakychkoli
udrzbarskych a opravarenskych praci stroj vzdy odpojte od sité a zajistéte jej proti
neimysinému spusténi

Problém / Zavada

MozZna pricina Odstranéni

nerovhomeérné tlusta

Nerovny fez 1. Nevhodné napnuti pilového pasu 1. Provedte nastaveni napnuti pilového pasu

2. Chybné nastaveni vedeni pilového |2. Provedte nastaveni vedeni pilového pasu
pasu 3. Provedte nastaveni chodu pilového pasu

3. Chybny chod pilového pasu 4. PouZijte novy pilovy pas a chlazeni
4. Nahromadéni nedistot na ostfi 5. Pouzijte novy pilovy pas
5. Tupy pilovy pas 6. Snizte posuv
6. Nevyhovujici posuv

Prkna jsou Kolejnice nejsou dostatecné vyrovnany |Kolejnice vyrovnejte.

Pilovy pas sjizdi z kola |1. Nevhodné napnuti pilového pasu 1. Provedte nastaveni napnuti pilového pasu
pilového pasu 2. Chybné nastaveni vedeni pilového |2. Provedte nastaveni vedeni pilového pdasu
pasu 3. Provedte nastaveni chodu pilového pasu
3. Chybny chod pilového pasu 4. Vymeénte femen
4. Opotfebovany femen 5. Vyménte pilovy pas
5. Tupy pilovy pas 6. Snizte posuv
6. Nevyhovujici posuv
Pilovy pas se 1. Pilovy pas prilis ¢asto ostren 1. Vyménte pilovy pas
rozpadnul 2. Nevhodné napnuti pilového pasu 2. Provedte nastaveni napnuti pilového pasu
3. Chybné nastaveni vedeni pilového |3. Provedte nastaveni vedeni pilového pasu
pasu 4. Provedte nastaveni chodu pilového pasu
4. Chybny chod pilového pasu 5. Snizte posuv
5. Nevyhovujici posuv
Rychlost pilového 1. Nevhodné napnuti pilového pasu 1. Provedte nastaveni napnuti pilového pasu
pasu je pfrilis pomald |2. Nevhodné napnuti femene 2. Provedte nastaveni napnuti femene
3. Nevyhovujici posuv 3. Snizte posuv
Stroje nefeze nebo 1. Tupy pilovy pas 1. Pilovy pas vymeénte
feze pomalu 2. Pilovy pas chybné instalovany 2. Pilovy pas spravné instalujte
Stroj vibruje 1. Kmen stromu neni upnut 1. Provedte upnuti
2. Remen je poskozeny 2. Vymeérite femen
3. Lozisko pilového pasu je poSkozeno (3. Vyménte lozisko
4. Nevyhovujici posuv 4. Snizte posuv
5. Povolené Srouby 5. Srouby dotahnéte

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at

BBS 350




MANN

I VASCHINEN

-

(o)
X

/.

12 PREFACE (EN)
Dear Customer!

This manual contains information and important instructions for the installation and correct use of
the head bandsaw BBS350.

Following the usual commercial name of the machine (see cover) is substituted in this manual with
the name "machine".

This manual is part of the product and shall not be stored separately from the product. Save it for
later reference and if you let other people use the product, add this instruction manual to the
product.

Please read and obey the security instructions!
Before first use read this manual carefully. It eases the correct use of the product and
prevents misunderstanding and damages of product and the user’s health.

Due to constant advancements in product design, construction pictures and content may diverse
slightly. However, if you discover any errors, inform us please.
Technical specifications are subject to changes!

Please check the product contents immediately after receipt for any eventual transport
damage or missing parts.

Claims from transport damage or missing parts must be placed immediately after initial
product receipt and unpacking before putting the product into operation.

Please understand that later claims cannot be accepted anymore.

Copyright

© 2018

This document is protected by international copyright law. Any unauthorized duplication,
translation or use of pictures, illustrations or text of this manual will be pursued by law.

Court of jurisdiction is the regional court Linz or the competent court for 4170 Haslach, Austria!l

Customer service contact

HOLZMANN MASCHINEN GmbH

4170 Haslach, Marktplatz 4
AUSTRIA

Tel +43 7289 71562 - 0
Fax +43 7289 71562 - 4

info@holzmann-maschinen.at

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at m
BBS 350




MANN

-

(o)
X

MASCHINEN

/.

13 SAFETY

This section contains information and important notices for safe commissioning and handling of
machine.

For your own safety, read these operating instructions carefully before putting the
machine into operation. This will enable you to handle the machine safely and
prevent misunderstandings as well as possible damage to property and persons. Also
observe the symbols and pictograms used as well as the safety instructions and
hazard warnings!

13.1 Intended use of the machine

The machine is intended exclusively for the following activities:
The sawing of wooden logs within the predetermined machine limits.

HOLZMANN MASCHINEN assumes no responsibility or warranty for any other use or use
beyond this and for any resulting damage to property or injury.

13.1.1 Technical Restrictions

The machine is intended for use under the following ambient conditions:

Relative humidity: max. 65 %
Temperature (for operation) +5° C bis +40° C
Temperature (for storage and/or transport) -20° C bis +55° C

13.1.2 Prohibited Use / Forseeable Misuse

- Operation of the machine without adequate physical and mental aptitude

- Operating the machine without knowledge of the operating instructions

- Changes in the design of the machine

- Operating the machine under explosive conditions

- Operating the machine outside the specified power range

- Remove the safety markings attached to the machine.

- Modify, circumvent or disable the safety devices of the machine.

The prohibited/hazardous use or disregard of the information and instructions presented in
this manual will result in the voiding of all warranty and damage claims against Holzmann
Maschinen GmbH.

13.2 User Qualification

Prerequisite for the use / operation of the machine is a corresponding physical and mental
aptitude as well as knowledge and understanding of the instruction Manual.

Please note that local laws and regulations may determine the minimum age of the
operator and restrict the use of this machine!

Put on your personal protective equipment before working on the machine.

Work on electrical components or equipment may only be carried out by a qualified
electrician or carried out under the guidance and supervision of a qualified Electrician.

13.3 Safety Devices

The machine is equipped with following safety devices:

Icon image
¢ A self-locking emergency switch to stop dangerous movements at
any time.
HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at m

BBS 350



MANN

MASCHINEN

)
IS

13.4 Safety instructions

In order to avoid malfunctions, damage and health hazards when working with this machine, in
addition to the general rules for safe working, the following measures in particular must be
observed UNCONDITIONALLY:

e Choose a level, shaking-free, non-slip surface as a place to set up.

e Make sure you have enough space around the machine!

e Ensure sufficient light conditions in the workplace to avoid stroboscopic effects!

¢ Use only suitable tool that is free cracks and other errors (e.g. deformations).

e Remove tools from the machine before turning it on.

e Keep the area around the machine free of obstacles (e.g. dust, chips, etc.).

¢ Never leave the running machine unattended.

e The machine may only be operated, maintained or repaired by persons who are familiar
with it and who are aware of the dangers arising from this work.

e Make sure that unauthorized persons maintain a corresponding safety distance from the
device, and in particular keep children away from the machine.

e Wear suitable work clothes (eye protection, hearing protection, gloves duster mask, safety
shoes) as well as tight fitting work protection clothing — never loose clothes, ties,
jewellery, etc. — catchment hazard!

¢ Hide long hair under a hair protector.

¢ Do not remove splinters and chips by hand!

¢ Refrain from working on the machine in case of tiredness, inconcentration or under the
influence of medication, alcohol or drugs!

¢ Do not use the machine in areas where vapours of paints, solvents or flammable liquids
pose a potential hazard (fire or explosion hazard!).

e Do not smoke in the immediate vicinity of the machine (fire hazard)!

e Make sure the device is grounded.

e Use only suitable extension cables.

¢ Always disconnect the device from the power grid before cleaning, maintenance or repair
work and secure it against accidental reactivation

e Check the condition of the machine daily before and after use and do not put the machine
into operation before. During the inspection, pay close attention to the connections, safety
devices and safety signs.

e Secure the log with the clamping device instead of using the hand or help of an assistance.
This safety measure allows for the right tool operation with both hands.

e When handling rolled up saw blades, make sure that they cannot roll off uncontrollably in
order to avoid the risk of injury.

13.5 Hazard Warnings

Despite intended use, certain residual risks remain. Due to the design and construction of the
machine, hazardous situations may occur which are identified as follows in these operating
instructions:

A safety instruction designed in this way indicates an imminently hazardous
situation which, if not avoided, will result in death or serious injury.

WARNING

Such a safety instruction indicates a potentially hazardous situation which, if not
avoided, may result in serious injury or even death.

CAUTION

A safety instruction designed in this way indicates a potentially hazardous situation
which, if not avoided, may result in minor or moderate injury.

> BB

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at m
BBS 350




NOTICE

A safety note designed in this way indicates a potentially dangerous situation which,
if not avoided, may result in property damage.

Irrespective of all safety regulations, your common sense and your corresponding technical
suitability/training are and will remain the most important safety factor for error-free operation of
the machine. Safe working depends first and foremost on you!

14 TRANSPORT

Damaged or not sufficiently viable hoists and lifting devices can cause serious injury
or even death. Always check hoists and load lifting devices for adequate load-bearing
capacity and perfect condition, carefully fasten the loads and never keep them under
suspended loads.
Attach the hoists to the designated components and pay attention to a balanced weight
distribution.

15 ASSEMBLY
15.1 Check scope of delivery

After delivery, check the machine immediately for transport damage and missing Parts.

15.1 Preparatory activities
15.1.1 Workplace requirements

For optimizing the function of machine and to achieve maximum cutting precision, it is
recommended to install the machine on a flat concrete area, in a hall or under a shelter. The
use of any other base must be consulted with the producer.

The machine must be installed in a hall or under a shelter. The machine must be protected
against rain.

Recommendation/preconditions:

a) Plan sufficient space for feeding in the work piece, removing the work piece and for
maintenance of the machine.

b) The working area for the saw and them operator must be flat, clean and must not threaten
the operation and activity of the operator.

¢) Installation of the lifting equipment for heavy work pieces.
d) Ensure good lighting in the workplace.

For the spatial arrangement of machines keep to all valid standards and hygiene regulations
about the air space in the workplace.

The location of the machines must exclude any threat to the other employees from the
operation in the case of an accident with the tool, ejection of the tooled materials in the case
of insufficient clamping, cutting of the saw band, etc.

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at m
BBS 350




MASCHINEN

/e

The hazardous zone is in the area of 2.5 m from each side of the machine. In the
hazardous area there must not be any unauthorized personnel. In the hazardous zone there
must not be any other items and the ground must be flat to prevent any stumbles.

The whole area of the hazardous zone must be bordered by the fence with the entrance gate.
The fence must have the following parameters:

- mesh with the size of mesh loop 50mm
- total height of the mesh min. 1m
- a distance of 2-3m between columns

- the gate must be fitted with a padlock. The keys from the padlock must only be given to the
service employee and the operator. The fence is not part of the machine and must be
constructed by the machine operator before commissioning the machine!

15.2 Machine assembly

The sawhead is delivered pre-assembled, the following steps are necessary for assembling the
machine.

1. Assembly the track

Assemble the individual tracks and secure them
loosely with the nuts and bolts provided. It is
important not to tighten the screws completely at
this stage. This happens after the head has been
mounted and rolled along the track.

It is recommended to assemble the track on a solid
and flat surface. Attach the feet at a height of
about 10 cm.

This allows easy removal of the sawdust under the
track and the height adjustment of the block
supports, as well as easier leveling of the track.
Attach the rail cross carriers to the "L " profile with
the supplied screws and nuts. The joining plate is
used to connect the two tracks together. Do not
fully tighten the screws until the head has been
assembly and saw head run is check.

At the end of the tracks, mount and tighten sled
attacks (4 pieces in total).

NOTICE

Make sure the tracks run parallel

and are already well leveled.

Tighten the screws only after
sawhead assembly and controlling

the running properties of the
sawhead.

2. Log support assembly onto the track
Assemble log support pieces as shown below and
use water proof grease on threaded handle and
“T"” handle. Attach assembly to the track using the
provided nuts & bolts and tighten.

Attach log support assembly to track as shown
below with the 2 bolts and washers provided. Note
that there are various locations along the track
where this assembly can be bolted.

Insert log supports into track cross supports and
secure with "T” handles. The “T” handle threads
should be coated with waterproof grease.

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at m
BBS 350




3. Assembly lubrication tank

4. Assembly operation handle

5. Assembly ON/OFF-switch

6. Put the sawhead on the track and make final
adjustments for ensuring the parallel and
height of the track. Then tighten the screws.

7. Install the two pieces anti-sway bar on both left
and right machine bracket.

8. Control of the sawblade distance. If this is not
identical on the left and right, it must be
adjusted at the rear handle to either raise or
lower one side.

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at

BBS 350




16 OPERATION

16.1 Hand bandsaw set-up procedure

A Machine must be voltage-free and separated from the main.

1. Check the belt tension:
The belt tension is controlled by hand and if it
is possible to push it more than 10cm, the belt
should be tightened.

2. Check blade tracking

3. Check blade guide adjustment
CAUTION

Slide the blade guide over the blade
so that only the required cut distance

remains free.

4. Check saw blade tension:
Proper blade tension is achieved if the blade
defects no more than 3-6 cm when it is firmly
moved by hand at the center location of the
blade.

5. Check level of lubrication tank and refill if
necessary.

NOTICE

Use only water with a light detergent
(soapy liquor; Washing up) as a coolant.

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at m
BBS 350




16.2 Operation

e Place a log onto the track and secure it with the
log assembled supports.

Press the ON button.

Wait until saw blade reaches maximum speed.
Turn on the lubrication.

Set desired cutting height.

Slide saw head slowly over the track.

Turn off the machine after completing operation
with the OFF-button.

17 OPERATION
18 CLEANING, MAINTENANCE, STORAGE, DISPOSAL

18.1 Cleaning
NOTICE

The use of solvents, aggressive chemicals or abrasives can lead to damage to
paintwork and other property on the machine!

Free the machine from dust and other deposits after each use. Only use water and, if necessary,
a mild detergent for cleaning! The use of compressed air or high-pressure cleaners is not
recommended. The latter can reduce the operational suitability of the machine or shorten its
service life, because water (moisture) could get inside the machine when it is used.

18.2 Maintenance

Danger due to electrical voltage! Always disconnect the machine from the power
supply before servicing or maintenance work and secure it against accidentally re-
activation!

The machine does not require extensive maintenance and only a few parts require maintenance.
Malfunctions or defects that are likely to impair your safety must be rectified immediately!

e Check that the safety devices are in good condition before each operation.

e Check the connections at least once a week for a tight fit.

e Check the correct and readable status of the Machine's warning and safety labels on a regular
basis

18.2.1 Adjusting belt tension

Loosen the 4 nuts on the motor.

The motor can be moved with the two bolts,
depending on the direction, more or less
pulley tension can be applied. After correct
belt tension is achieved, the 4 nuts must be
tightened again.

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at Strana 27
BBS 350




The blade should have the same distance
between teeth to band wheel on both sides. If
not, the following settings must be achieved.

1. Remove blade guide to ensure no influence on
tracking while adjusting.

2. Take some tension off of the blade.
3. Adjusting the Right side:

Loosen the screw. With the adjustment screw,
the angle of the wheel can now be changed. To
move the blade on the wheel backwards, this
screw must be rotated clockwise. Alternatively,
turning the anti-clockwise bolt would force the
blade to run more forwards on the wheel.

4. Adjusting the Left Side

Loosen the vertical screws by half a turn, this will
take the clamping force off of the bandwheel
shaft and allow it to move freely in the following
steps.

Moving the blade forward:

Fix the horizontal screw (with a tool) and loosen
the outer horizontal nut by a 1/2 turn. Then
rotate the horizontal screw clockwise around a
1/2 turn.

i 'i Rearward direction
a

-’
» B
ko]
5
£

2
Forward direction o)

Moving the blade backwards.:

Fix the horizontal screw (with a tool) and loosen
the outer horizontal nut by a 1/2 turn. Then turn
the horizontal inner nut clockwise around a 1/2
turn.

Then tighten the vertical screws again.

Re-tension the blade and control blade tracking.
Repeat the above steps if further compensation
is required

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at Strana 28
BBS 350




Adjust rolls of the blade guide in a way that
there is a gap between rolls and blade of a
paper width.

To do this, loosen the screws and adjust the
rolls, then tighten the screws again.

18.2.4 Adjusting blade tension

Proper blade tension is achieved if the blade
defects no more than 3-6 cm when it is firmly
moved by hand at the center location of the
blade.

To increase blade tension rotate the lever for
the sawblade tension clockwise.

NOTICE
Make sure the tracking adjustment
bolt is sitting in recess. See Picture.

o 1

= Loosen screws and remove the guides.

= Reduce the blade tension and remove
the blade.

= Insert the new blade and re-assemble
the guides.

= Adjust the required blade tension as
described above.

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at

BBS 350



Loosen screws on the motor.

Renew the belts.

Reduce belt tension with the screws.

Adjust the correct belt tension again.

18.2.2 Maintenance plan

Wear of machine depends strongly on operation condition. The following intervals are valid when

using the machine within the operation limits.

Intervall

component

Band wheel bearing

activity

Check for wear and if necessary replace it

For each usage

Blade guide bearing

Check for wear and if necessary replace it

Log screws

Grease threads

18.3 Storage

conditions.

NOTICE

If stored incorrectly, important components can be damaged and destroyed. Store
packaged or already unpacked parts only under the intended environmental

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at

BBS 350



19 TROUBLESHOOTING

Problem
Producing wavy cuts

AU WN -

Observe national waste disposal regulations. Do not dispose of the machine,
machine components or operating materials in residual waste. If necessary,
contact your local authorities for information on available disposal options.
If you buy a new machine or an equivalent machine from your retailer, he is
obliged in certain countries to dispose of your old machine properly.

WARNING

Danger due to electrical voltage! Manipulating the machine when connected to
the power source can cause serious injury or death. Always disconnect the machine
from the power supply before troubleshooting and secure it against unintentional
restarting! Repair work may only be carried out by qualified personnel!

Possible cause

. Inadequate blade tension.

. Improper blade guide set up.
. Improper blade tracking.

. Sap build up on blade.

. Dull blade.

. Pushing mill too quickly.

\ Remediation

1. Tighten blade

2. Adjust blade guidance.

3. Adjust blade tracking.

4. Install new blade and ensure to run
always with blade lubrication.

5. Install new blade.

6. Slow feed rate down and push head
slower through log.

Last board is tapered or
narrow in the middle.

Tracks are not levelled.

Level the tracks

Blade comes off of band 1. Inadequate blade tension. 1. Tighten blade
wheels 2. Improper blade guide set up. 2. Adjust blade guidance.
3. Improper blade tracking. 3. Adjust blade tracking.
4. Belts are worn. 4. Install new belts.
5. Dull blade. 5. Install new blade.
6. Pushing mill too quickly. 6. Slow feed rate down and push head
slower through log.
Blades are breaking. 1. Too many blade sharpening’s. 1. Install new blade
2. Inadequate blade tension. 2. Adjust blade tension
3. Improper blade guide set up. 3. Adjust blade guidance.
4. Improper blade tracking. 3. Adjust blade tracking.
5. Pushing mill too quickly. 4. Install new belts.
5. Slow feed rate down and push head
slower through log.
Blade is slowing down or 1. Inadequate blade tension. 1. Tighten blade
stopping when milling 2. Improper drive belt tension. 2. Adjust V-Belt tension
3. Pushing mill too quickly. 3. Slow feed rate down and push head
slower through log
Mill is not cutting/cutting 1. Dull blade. 1. Install new blade
very 2. Blade-teeth are backwards. 2. Assemble blade correct
slowly.
Mill is vibrating excessively. 1. Log is not clamped securely. 1. Ensure log is clamped firmly resting on log
2. Belts are deformed. bunks and against log supports.
3. Bandwheel bearing issue. 2. Install new Belts
4. Pushing mill too quickly. 3. Install new band wheel bearings
5. Loose bolts. 4. Slow feed rate down when milling.

5. Check all bolts to ensure they are tight.

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at

BBS 350




N

0

L g ] ]
20 PLAN ZAPOJENI / WIRING DIAGRAM
THREE PHASE

S¥ Main power switch
) ¥ Main motor
ll SQ1 Linit Switch
5B1 Emergency Stop
§ Thermal Protector

]

n 4510 ¢ - " RED
Ll (o / - O
WHITE(THICK) | : '.
12 ¢ J : ' S aast |

) 3

/ . BLACK L \T |

13 7 Sl , ‘
, sal WHITE (THIN) oy
. / [ ' \ Ao |
e / L L 0 b0 8 PE
I —_— —
— I

21 NAHRADNI DILY / SPARE PARTS

21.1 Objednavky nahradnich dilti / spare parts order

Pouzitim originalnich dilG od spole¢nosti Holzmann pouzivate dily, které spolu dokonale sedi
a jejich montdaz je ¢asové méné naroc¢na. Originalni nahradni dily zarucuji delsi Zivotnost stroje.

DULEZITE

Pouziti jinych nez originalnich nahradnich dili ma za nasledek ztratu zaruky!
Plati: Pfi vymé&né komponent/dilG pouZivejte pouze originalni ndhradni dily.

Pfi objednavani dill pouZijte servisni formuldf, ktery najdete na konci tohoto n&vodu
na obsluhu. Vzdy uvadéjte typ stroje, Cislo nahradniho dilu a jeho nazev. Aby se predeslo
neshodam, doporucujeme spolec¢né s objednavkou zaslat i kopii vykresu rozpadu nahradnich
dild, na kterém Vami pozadované dily oznadite.

Adresu pro objednani dilG naleznete v kontaktech na zékaznicky servis.

With original Holzmann spare parts you use parts that are attuned to each other shorten the
installation time and elongate your products lifespan.

IMPORTANT

The installation of other than original spare parts voids the warranty!
So you always have to use original spare parts

When you place a spare parts order please use the service formula you can find in the last
chapter of this manual. Always take a note of the machine type, spare parts number and part
name. We recommend to copy the spare parts diagram and mark the spare part you need.

You find the order address in the preface of this operation manual.

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at m
BBS 350




DIAGRAM A

10—
19—

Rozpadovy vykres / explosion drawing

ZAN\N\ N

=3 N

MW/
Z10H

BBS 350

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at



MANN

-

(o)
X

MASCHINEN

/.

PART NO.|DESCRIPTION PART NO.|DESCRIPTION PART NO.|DESCRIPTION
1 TENSION HANDLE 23 BIG WASHER 10mm 105 |WASHER 10mm
2 THRUST BALL BEARING 54 SPRING WASHER 106 |HEX BOLT M10X80
3 DISC SPRINGS 35 HEX BOLT M10X20 107 |LOCK HOOK
4 HEX NUT M12 o6 HEX BOLT M10X20 108 |GUIDE SHAFT
5 END CAP FOR MAIN TUBH 57 SPRING WASHER 109 JTOGGLE LOCK
6 WASHER 6mm 28 BIG WASHER 10mm 110 |PAN HEAD SCREW M4X10
7 HEX NUT M8 59 MOTOR PULLY 111 |HEX NUT M4
8 WASHER 8mm 60 V-BELT BX50 112 |PROTECTIVE DOOR
9 HEX BOLT M12X100 61 MOTOR 113 |BRACKET PLATE
10 HEX LOCK NUT M10 62 V-BELT BX42 114 JHEX BOLT M6X16
11 HEX NUT M10 63 HEX BOLT M10X20 115 |HEX LOCK NUT M6
12 TENSION PLATE 64 SPRING WASHER 116 |SAW BELADE
13 BIG WASHER 10mm b3 BIG WASHER 10mm 117 |HINGE
14 HEX BOLT M10X60 66 CIRCLIP FOR HOLE 118  |SUNK HEAD SCREW M8X20
15 PAN HEAD SCREW M4X6 67 BEARING 6304 119  |HEX NUT M3
16 POINTER FOR HEIGHT 68 FRONT GUARD 120 |HEX CAP NUT M6
17 LOCK HANDLE 69 HEX BOLT M6X8 121  |HEX NUT M6
18 HEX BOLT M10X70 70 GUARD SEAT 122 |ALLEN SCREW MBX25
19 CIRCLIP FOR HOLE 71 ALLEN SCREW M8X50 123 |PROTECTIVE COVER
20 LIFT RING 72 BEARING 608 124 |HEX BOLT MEX12
21 BUSH FOR LOCK 73 WASHER 8mm 125 |WASHER 6mm
22 HEX NUT M10 74 GUIDR BLOCK FRONT
23 SPECIAL SCREW M10 75 HEX BOLT M10X25
24 SLIDE BUSH 76 WASHER 10mm
25 SLIDE BUSH SEAT 77 BEARING 6200
26 WASHER 10mm 78 COOLING TUBE
27 SPRING WASHER 79 HEX LOCK NUT M3
28 HEX NUT M10 80 PAN HEAD SCREW M5X1(
29 HEX NUT M8X16 81 CLAMP PLATE
30 HEX NUT M8 82 GUIDE SHAFT
31 WASHER 8mm 83 HEX BOLT M8X20
32 HEX NUT M8 84 HEX BOLT M8X12
33 TENSION BOARD 83 HEX BOLT M6X12
34 HEX BOLT M10X40 86 WASHER 6mm
33 SPRING WASHER 87 HEX BOLT M6X8
36 WASHER 10mm 88 GUIDE PLATE
37 HEX NUT M10 89 HANDLE
38 HEX BOLT M10X30 90 HEX NUT M10
39 HEX NUT M10 91 ALLEN SCREW M6X8
40 HEX BOLT M10X80 92 ALLEN SCREW M8X50
41 HEX NUT M10 93 BEARING 608
42 WASHER 10mm 94 WASHER 8mm
43 SHAFT FOR DRIVE WHEEL 95 HEX BOLT M10X25
44 HEX NUT M10 96 WASHER 10mm
45 HEX BOLT M10X80 97 BEARING 6200
46 LOCK SCREW 98 GUIDR BLOCK REAR
47 SET SCREW M8 99 HEX LOCK NUT M8
48 HEX NUT M8 100 [HEX BOLT M&X12
49 SHAFT FOR IDLE WHEEL 101 |HEX BOLT M8X20
50 SAW WHEEL 102 |[GUIDETUBE
51 BEARING 6304 103 |HEX NUT M10
52 CIRCLIP FOR HOLE 104 |SPRING WASHER

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at

BBS 350



188

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at

199 = 1917

7 18 1
18 <5 183

182
by

a

-]

|

186

BBS 350



MANN

-

(o)
X

MASCHINEN

4

PART NO.

DESCRIPTION

150

LIFT ASSEMBLY

150-1

LIFT HANDLE

150-2

HEX NUT

150-3

FIXED SLIDING TUBE

150-4

ANGLE PLATE

150-5

WASHER 4MM

150-b6

PAN HEAD SCREW M4X6

150-7

SPACER BUSH NO.3

150-8

PULLY

150-9

BEARING 6200

150-10

CIRCLIP FOR HOLE

150-11

SPACER BUSH NO.1

150-12

WASHER 12MM

150-13

HEX BOLT M12X45

150-14

SPACER BUSH NO.2

150-15

HEX NUT M10

150-16

SPRING WASHER 10

150-17

WASHER 10

150-18

HEX LOCK NUT M12

150-19

PAN HEAD SCREW M4X6

150-20

WASHER 4MM

150-21

U-SHAPED PLATE

150-22

SPACER BUSH NO.1

150-23

PULLY

150-24

BEARING 6200

150-25

CIRCLIP FOR HOLE

150-26

SPACER BUSH NO.1

150-27

PULLY BRACKET

150-28

HEX BOLT M12X55

150-29

HEX BOLT M10X55

150-30

WASHER 10

150-31

INNER SLIDING TUBE

150-32

THREADED SCREW

150-33

THRUST BEARING

150-34

FIXED BUSH

150-35

SPRING PIN

150-36

LIFT ARM

150-37

SPRING WASHER 10

151

HEX BOLT M10X20

152

SPRING WASHER 10

153

WASHER 10

154

PULLY BRACKER 2

155

U-SHAPED PLATE

156

WASHER 4

157

PAN HEAD SCREW M4X6

158

HEX BOLT M12X50

159

SPCER BUSH

160

CIRCLIP FOR HOLE

161

BEARING 6200

162

PULLY

163

WASHER 12

164

HEX LOCK NUT M12

165

HEX BOLT M10X60

166

SPRING WASHER 10

167

WASHER 10

PART NO.[DESCRIPTION
168 |HEXBOLT M10X25
169 |WASHER 10
170  |SPRING WASHER 10
171 [HEX NUT M10
172 |HEX BOLT M10X20
173 [SPRING WASHER 10
174 |WASHER 10
175 |TOP PLATE
176 [HEX NUT M10
177 |WASHER 10
178 |BUCKET BRACKET
179 |SPRING WASHER 10
180 |HEX BOLT M10X20
181 |WATER BUCKET
182 [HEXBOLT M10X60
183 |SPRING WASHER 10
184 |WASHER 10
185 |LIFTING EYE
186  |LEFT BRACKET
187 [HEXBOLT M12X40
188 |SPRING WASHER 12
189 |WASHER 12
190 |HEX NUT M8
191 |HEX BOLT M8X30
192 |GUIDE BAR
193 |WHEEL BRACKET NO.1
194 |SPACER BUSH, WHEEL
195 |WHEEL
196 |BEARING 6004
197 |CIRCLIP FOR HOLE
198 [HEX BOLT M20X110
199 [HEX NUT M10
200 |SPRING WASHER 10
201 |WASHER 10
202 |HEXBOLT M10X60
203 |CROSS TUBE
204  [STAINLESS WIRE
205 |SWITCH PLATE
206 [PAN HEAD SCREW
207  |EMERGENCY STOP
208 |PUSH-PULL HANDLE
209  [RIGHT BRACKET
210  |HEIGHT SCALE
211 |WHEEL BRACKET NO.2
212 |HEX NUT M10
213  |SPRING WASHER 10
214 |WASHER 10
215 |HEXBOLT M10X60
216 |ANTI-SWAY BAR
217 |WASHER 8
218 [HEX BOLT M8X20
219 |HEXBOLT M20X70
220 |MAIN SWITCH
221 |POWER PLUG

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at

BBS 350



PART NO.|DESCRIPTION
240 |FOLDING HANDLE
241 |MOVABLE CLAPM
242 |HEX FLANGE BOLT M10X25
243 |STOPPER NO.1
244  |HEX FLANGE NUT M10
245  |FIXED CLAMP
246 |CROSS ARM
247 |LOCK SCREW
248 |HEX NUT M16
249 |WASHER 16
250 |STOPPER NO.2
251 |FOQT PAD
252  |RUNWAY
253 |HEXBOLT M12X25
254  |SPRING WASHER 12
255 |WASHER 12
256 |SLIDING BAR
257 |SLIDING BLOCK
258 |HEX FLANGE NUT M10
259 |JOINT PLATE
260 |HEX FLANGE BOLT M10X25

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at

BBS 350



MANN

MASCHINEN

-

/74

22 PROHLASENI O SHODE / CERTIFICATE OF CONFORMITY

Dovozce / Distributor

HOLZMANN MASCHINEN®
A-4170 Haslach, Marktplatz 4
Tel.: +43/7289/71562-0; Fax.: +43/7289/71562-4

www.holzmann-maschinen.at

Nazev / name

Kmenova pasova pila/ head bandsaw
Typ / model

BBS 350
Smeérnice ES / EC-directives

= 2006/42/EG; 2014/35/EU;
Pouzité normy / applicable Standards

= EN60204-1:2006+A1:2009+AC; EN1807-2:2013

Timto prohlasujeme, Ze vySe uvedeny typ stroje splfuje bezpecnostni a zdravotni pozadavky norem EU. Toto
prohlaseni ztraci svou platnost, pokud by dosSlo ke zménam nebo Upravam stroje, které nami nebyly
odsouhlaseny.

Hereby we declare that the above mentioned machines meet the essential safety and health requirements of
the above stated EC directives. Any manipulation or change of the machine not being explicitly authorized by
us in advance renders this document null and void.

Technische Dokumentation J NI, MOLZMANN NASCHIGEIN
/ rkt

HOLZMANN-MASCHINEN GmbH ‘ %/;’Z s

4170 Haslach, Marktplatz 4 Gewerbeparkt 84707 Schtugslh

www.holzmann-maschinen

/
DI (FH) Daniel Schérgenhuber
Jednatel / Director

Haslach, 13.11.2018
Misto / Datum place/date

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at Strana 38
BBS 350




MANN

-

(o)
X

MASCHINEN

/.

23 ZARUCNI PODMINKY

1.) Zaruka:

Spole¢nost HOLZMANN poskytuje zaruku na mechanické a elektrické Casti stroje v trvani 2 let pro nekomercni pouziti
vyrobku a v délce 1 rok pfi pouziti pro Ucel podnikani, a to pocinaje datumem nakupu stroje. Spole¢nost HOZMANN vyslovné
upozornuje na to, ze ne vSechny vyrobky z jejiho sortimentu jsou uréeny pro komercni pouziti. Dojde-li v ramci vyse
uvedenych Ihit k zdvadam, které nejsou vylou¢eny podminkami uvedenymi v ¢asti "Podminky", pak spoleénost HOLZMANN
opravi nebo vyméni zafizeni/stroj podle vlastniho uvazeni.

2.) Reklamace / hlaseni zavad:

Pro ovéreni opravnénosti reklamace musi kupujici kontaktovat prodejce. Prodejce nasledné pisemné nahlasi reklamovanou
zavadu spole¢nosti HOLZMANN. V piipadé opravnéné reklamce vyzvedne spole¢nost HOLZMANN reklamovany vyrobek

u prodejce. Zasilky prodejce, které nebyly predem koordinovany a schvaleny spole¢nosti HOLZMANN nebudou akceptovany.

3.) Podminky:

a) Reklamace budou akceptovany pouze tehdy, pokud spolec¢né s vyrobkem bude dodana kopie originalni faktury nebo
pokladniho dokladu autorizovaného prodejce spolecnosti Holzmann. Naroky ze zaruky zanikaji v pripadé, ze stroj nebyl
dodan kompletni nebo se strojem nebylo dodano jeho prislusenstvi.

b) Zaruka se nevztahuje na bezplatné kontroly, Gdrzbu, inspekci nebo servisni prace na stroji. Zavady zplsobené
nespravnym pouzitim koncovym uzivatelem nebo prodejcem stroje nebudou rovnéz akceptovany jako reklamace.

c) Vylouceny jsou zavady na spotrebnich dilech: uhlikové kartacky, odpadni vaky, noze, valce, fezaci desky, fezaci zarizeni
a ostfi, vedeni, spojky, tésnéni, obézna kola, pilové listy, hydraulické oleje, olejové filtry, posuvné Celisti, spinace, retézy
atd.

vyrobku pro jiné nez jeho b&zné Gcely, nedodrzenim navodu na obsluhu a pokynl k Gdrzbé&, vy3si moci, dale pak opravy
nebo technické zmény a Upravy neautorizovanou dilnou nebo samotnym koncovym uzivatelem a pouzitim neorigindlnich
dil& nebo pfislusenstvi, které nejsou od spole¢nosti Holzmann.

e) Vzniklé naklady (naklady na prepravu) a vydaje pfi neopravnénych reklamacich budou po kontrole nasimi kvalifikovanymi
pracovniky vyfakturovany zakaznikovi nebo prodejci.

f) Vadné vyrobky po uplynuti zaru¢ni doby: Oprava bude provedena pouze na zakladé Uhrady zalohové faktury nebo

na zakladé faktury prodejce podle nacenéni opravy (véetné nakladl na prepravu) spolecnosti Holzmann.

g) Néaroky ze zaruky budou uznany pouze zékaznikim prodejce spole¢nosti Holzmann, ktery vyrobek pofidil pfimo

u spolecnosti Holzmann. Tyto naroky jsou v pripadé preprodeje vyrobku neprenosné

4.) Reklamace o nahradu skody a jiné naroky:

ngovédnost spolec¢nosti Holzmann je ve vSech pripadech omezena do vyse hodnoty zboZi. Naroky na nahrady Skody z
dlvodu nedostateéného vykonu, nedostatkd nebo z nich vyplyvajicich vad nebo vypadkd v obratu kvili zdvadé vzniklé v
zarucéni dobé nebudou uznany. Spole¢nost Holzmann trva na svém zakonném pravu provést vylepseni vyrobku.

SERVIS

Po uplynuti zaru¢ni doby mohou byt opravy realizovany i u neautorizovanych servisnich firem. K dispozici je Vam
samoziejmeé i nadale servis spole¢nosti HOLZMANN-Maschinen GmbH. V takovém pripadé uplatnéte Vase nezavazné
poptavky/reklamace s Udaji dle bodu C) na nas zakaznicky servis nebo nam poslete vyplnény pfiloZzeny servisni formular.
Mail: info@holzmann-maschinen.at

nebo pouzijte online formuldf pro reklamace nebo objednédni ndhradnich dilli uvedeny na nasi domovské strance:
www.holzmann-maschinen.at v sekci Service/News

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at m
BBS 350



http://www.holzmann-maschinen.at/

MANN

-

(o)
X

MASCHINEN

/.

24 GUARANTEE TERMS (EN)

1.) Warranty:

For mechanical and electrical components Company Holzmann Maschinen GmbH garants a warranty period of 2 years for
DIY use and a warranty period of 1 year for professional/industrial use - starting with the purchase of the final consumer
(invoice date).

In case of defects during this period which are not excluded by paragraph 3, Holzmann will repair or replace the machine
at its own discretion.

2.) Report:

In order to check the legitimacy of warranty claims, the final consumer must contact his dealer. The dealer has to report in
written form the occurred defect to Holzmann. If the warranty claim is legitimate, Holzmann will pick up the defective
machine from the dealer. Returned shippings by dealers which have not been coordinated with Holzmann will not be
accepted. A RMA number is an absolute must-have for us - we won't accept returned goods without an RMA number!

3.) Regulations:

a) Warranty claims will only be accepted when a copy of the original invoice or cash voucher from the trading partner of
Holzmann is enclosed to the machine. The warranty claim expires if the accessories belonging to the machine are missing.
b) The warranty does not include free checking, maintenance, inspection or service works on the machine. Defects due to
incorrect usage through the final consumer or his dealer will not be accepted as warranty claims either.

c) Excluded are defects on wearing parts such as carbon brushes, fangers, knives, rollers, cutting plates, cutting devices,
guides, couplings, seals, impellers, blades, hydraulic oils, oil filters, sliding jaws, switches, belts, etc.

d) Also excluded are damages on the machine caused by incorrect or inappropriate usage, if it was used for a purpose which
the machine is not supposed to, ignoring the user manual, force majeure, repairs or technical manipulations by not
authorized workshops or by the customer himself, usage of non-original Holzmann spare parts or accessories.

e) After inspection by our qualified staff, resulted costs (like freight charges) and expenses for not legitimated warranty
claims will be charged to the final customer or dealer.

f) In case of defective machines outside the warranty period, we will only repair after advance payment or dealer’s invoice
according to the cost estimate (incl. freight costs) of Holzmann.

g) Warranty claims can only be granted for customers of an authorized Holzmann dealer who directly purchased the machine
from Holzmann. These claims are not transferable in case of multiple sales of the machine.

4.) Claims for compensation and other liabilities:

The liability of company Holzmann is limited to the value of goods in all cases.
Claims for compensation because of poor performance, lacks, damages or

loss of earnings due to defects during the warranty period will not be accepted.
Holzmann insists on its right to subsequent improvement of the machine.

SERVICE

After Guarantee and warranty expiration specialist repair shops can perform maintenance and repair jobs. But we are still
at your service as well with spare parts and/or product service. Place your spare part / repair service cost inquiry by filing
the SERVICE form on the following page and send it:

via Mail to info@holzmann-maschinen.at

or use the online complaint.- or spare parts order formula provided on our homepage www.holzmann-maschinen.at under
the category service/news.

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at Strana 40
BBS 350



mailto:info@holzmann-maschinen.at
http://www.holzmann-maschinen.at/

MANN

N
-
o
==

MASCHINEN

26 SLEDOVANI VYROBKU PRODUCT MONITORING

Po dodani nas zajimd Vase spokojenost We monitor the quality of our delivered

s vyrobkem. products in the frame of a Quality Management
policy.

Pfi procesu zlepovani vyrobkd jsme totiz Your opinion is essential for further product

zavisli na Vas a Vasich zku$enostech s praci development and product choice. Please let us

se strojem: know about your:

- Potize, které se vyskytly b&hem provozu - Impressions and suggestions for
vyrobku. improvement.

- Chybné funkce stroje, které se vyskytly za - experiences that may be useful for other
urcitych provoznich podminek. users and for product design

- Vase vlastni zkudenosti z provozu, které - Experiences with malfunctions that occur in
mohou byt uzite¢né i pro ostatni uzivatele specific operation modes
stroje.

Prosime V&s o zaznamenani Vadich We would like to ask you to note down your
zkudenosti a zaslani na nasi adresu emailem, experiences and observations and send them to
faxem nebo postou: us via FAX, E-Mail or by post:

Moje postfehy / My experiences:

Jméno / name:

Vyrobek / product:

Datum nakupu / purchase date:
Zakoupeno v / purchased from:
E-Mail/ e-mail:

Dékujeme za Vasi spolupraci! / Thank you for your kind cooperation!

KONTAKT / CONTACT:
HOLZMANN MASCHINEN

4170 Haslach, Marktplatz 4 AUSTRIA
Tel : +43 7289 71562 0

Fax: +43 7289 71562 4
info@holzmann-maschinen.at

HOLZMANN MASCHINEN GmbH www.holzmann-maschinen.at m
BBS 350




SERVISNI FORMULAR / SERVICEFORMULA

Zaskrnéte prosim poZadované policko/ Bitte kreuzen Sie eine der untenstehenden an:

Poptavka na servis
Poptavka na nahradni dil /
O] Zarucni oprava /

Serviceanfrage
Ersatzteilanfrage
Garantieantrag

1. Udaje zakaznika (* povinné) / Daten Antragsteller (* sind Pflichtfelder)

*IJméno, prijmeni / Vorname, Nachname

*Ulice, Cislo domu / StraBe, Hausnummer

*pSC, mésto / PLZ, Ort

*Stat / Staat

*(mobilni)telefon/ Telefon bzw. Mobiltel.
véetné kodu zemé

* E-Mail

Fax

2. Informace o stroji / Gerateinformationen

Sériové cCislo/Seriennummer:

*Typ stroje/Maschinentype:

2.1 Potrebné nahradni dily/ benétigte Ersatzteile

Cislo dilu / Ersatzteilnummer | Popis dilu / Beschreibung

Pocet/Anzahl

2.2 Popis zavady / Problembeschreibung

Popiste prosim zavadu, zvlasté pak s diirazem na:

Co zavadu zapfi¢inilo,? Jaka byla vase innost pied vyskytem zavady?

Pii zavadé na elektrické Easti stroje: Nechal jste si zkontrolovat vaSe sifové napéti a
piipojeni stroje kvalifikovanym elektromechanikem?

Bitte fiihren Sie in der Fehlerbeschreibung unter anderem an:

Was hat den Defekt verursacht bzw. was war die letzte durchgefiihrte Tatigkeit, bevor Ih-
nen das Problem/der Defekt aufgefallen 1st?

Bei Elektrodefekten: Wurde die Stromzuleitung sowie die Maschine bereits von einem
Elektrofachmann gepriift?

3. Doplnkové informace

NEUPLNE VYPLNENE FORMULARE NEMOHOU BYT ZPRACOVANY!

PRO ZARUCNI OPRAVY VZDY PRILOZTE KOPII PRODEINIHO DOKLADU. JINAK
ZARUKA NEBUDE UZNANA!

PRO NAHRADNI DILY PRILOZTE KOPII VYKRESU NAHRADNICH DILU S
VYZNACENYM DILEM NEBO JEHO FOTOGRAFIL

URYCHLI TO VYRIZENI VASI ZADOSTI A ZAMEZI ODESLANI CHYBNYCH DILU.

DEKUJEME ZA VASI SPOLUPRACT!

Bitte Beachten

UNVOLLSTANDIG AUSGEFULLTE FORMULARE KONNEN NICHT BEARBEITET
WERDEN!

GARANTIEANTRAGE KONNEN AUSSCHLIESSLICH UNTER BEILAGE DES
KAUFBELEGES/ABLIEFERBELEGES AKZEPTIERT WERDEN.

BEI ERSATZTEILBESTELLUNGEN LEGEN SIE DIESEM FORMULAR EINE KOPIE
DER BETREFFENDEN ERSATZTEILZEICHNUNG BEI! MARKIEREN SIE DARAUF
DIE BENOTIGTEN ERSATZTEILE. DIES ERLEICHTERT UNS DIE IDENTIFIZIE-
RUNG UND ERMOGLICHT SO EINE RASCHERE BEARBEITUNG.

VIELEN DANK!




